
 
 

 
 
 
March 31, 2020 
 
 
 
 
Rob Wrigley 
Ministry of the Environment, Conservation and Parks 
733 Exeter Road  
London, ON N6E 1L3 
 
 
 
Attention:  Mr. Wrigley 
 
RE:  West Lorne Wastewater Treatment Plant Annual Report 2019 
  
 
 
The Ontario Clean Water Agency is the Operating Authority for the West Lorne Wastewater 
Treatment Plant on behalf of the Municipality of West Elgin.  The system is operated under 
Environmental Compliance Approval 5873-B4RLEJ.  Please find attached the 2019 Annual Report 
for the West Lorne Wastewater Treatment Plant.   
 
Feel free to contact me should you require any additional information regarding the report.  I 
can be reached at 519-312-0847. 
 
 
Sincerely, 
 
 

 
 
Terri-Lynn Thomson 
Process and Compliance Technician, 
Ontario Clean Water Agency 
 
c.c. Madga Badura, Municipality of West Elgin 
 Dale LeBritton, OCWA Regional Hub Manager 
 Sam Smith, OCWA Senior Operations Manager 
 Cindy Sigurdson, OCWA Safety, Process and Compliance Manager 
 Angela Stroyberg, Ministry of the Environment, Conservation and Parks 



 
 

 
 
 
 
 
 
 
 
 
 
 
 

MUNICIPALITY OF WEST ELGIN 
WEST LORNE WASTEWATER TREATMENT PLANT 

 
 
 
 
 

2019 ANNUAL REPORT 
January 1 to December 31, 2019 

 
Environmental Compliance Approval # 5873-B4RLEJ 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Prepared by: 

   
 



 
 

 
 

Table of Contents 
WEST LORNE WASTEWATER TREATMENT PLANT .............................................................. 2 

Section 1:  Overview ........................................................................................................... 1 

Section 2:  Influent Monitoring Data .................................................................................. 2 

Section 3:  Effluent Monitoring Data.................................................................................. 5 

Section 4:  Monitoring Schedule....................................................................................... 10 

Section 5:  Operating Problems and Corrective Actions .................................................. 10 

Section 6:  Maintenance .................................................................................................... 10 

Section 7:  Effluent Quality Assurance ............................................................................. 10 

Section 8:  Calibration and Maintenance .......................................................................... 11 

Section 9:  Effluent Quality .............................................................................................. 11 

Section 10:  Sludge Generation......................................................................................... 11 

Section 11:  Community Complaints ................................................................................ 11 

Section 12:  Bypasses, Overflow, Spills, and Other Situations Outside Normal Operating 
Conditions ......................................................................................................................... 11 

Section 13:  Modifications to Sewage Works ................................................................... 12 

Section 14:  Bypass/Overflow Elimination....................................................................... 12 

Section 15:  Proposed Works Completion and Commissioning ....................................... 12 

Section 16:  Summary ....................................................................................................... 12 

 
 

 
Appendix A: Analytical Data 

Appendix B:    Monitoring Schedule 

Appendix C:   Flow Meter Verification 

Appendix D:   Work Order Schedule 

Appendix E:    Substantial Completion Letter 



Page 1 of 12 
 

Section 1:  Overview 
 
Overall the West Lorne Wastewater Treatment Plant provided effective wastewater treatment 
in 2019.  The wastewater treatment plant was operated under Environmental Compliance 
Approval 5873-B4RLEJ dated November 30, 2018.  Upgrades began in July with flow being 
diverted to the lagoons during the upgrades.  In December 2019 commissioning on the 
upgraded equipment began. 
 
Collection System 
 
The collection system contains gravity sewers that lead to the Main Pumping Station located on 
Marsh Line.  It contains a wet well with three submersible pumps that pump to the treatment 
plant.  There is a receptacle for a portable generator should the need arise for backup power.  In 
emergencies, the wet well contains an overflow pipe that discharges to the West Lorne Lagoon.  
 
Plant Description 
 
The West Lorne Wastewater Treatment Plant is an extended aeration facility which consists of: 
grit removal and screening, extended aeration, settling, phosphorus removal, filtration and UV 
disinfection (seasonal).  The extended aeration process is designed to remove carbonaceous and 
nitrogenous organic compounds (BOD).  Aluminum Sulphate is used for phosphorus removal.  
After the clarifier the effluent is seasonally disinfected using ultraviolet light, then discharged to 
Zoller Drain.  Zoller Drain is connected to Brock’s Creek and then from there it goes to Lake Erie.  
Sludge is directed to the lagoon for storage and settling.  Decant liquid off the lagoon is returned 
to the influent of the plant for treatment. 
 
Process Details 

• Wastewater is directed into the sewage lift station from the Village of West Lorne by 
gravity. Wastewater is then pumped from the sewage lift station located on Mash Line 
into a reinforced concrete inlet channel, provided with a mechanical rake bar screen.  

• The secondary treatment system consists of two trains each consisting of:  aeration 
tank, clarifier tank, and two return activated sludge pumps.  

• The phosphorous removal system consists of one 15,000L plastic tank with 2 diaphragm 
type metering pumps 1 duty and 1 standby.  

• Lime system for pH and alkalinity control (currently not in use) 
• The objective of the system is to remove organics, total Kjeldahl nitrogen (TKN), 

phosphorous and ammonia-nitrogen.  
• Two rotary lobe blowers one duty and one standby supply low pressure air to the 

aeration tanks. 
• The tertiary treatment system consists of three continuous back wash, up flow, deep 

bed, granular single media sand filtration units housed in the filter building. The 
disinfection system consists of a ultra-violet (UV) unit through which the effluent is 
discharged. 

• Operations are controlled by a programmable logic controller (PLC). A data logging 
computer system with local monitoring capability 

• Laboratory space is also located at the WWTP to allow for basic laboratory analyses to 
be conducted by the plant operator 
 



Page 2 of 12 
 

 
Section 2:  Influent Monitoring Data 
 
Sample Collection and Testing 
 
All samples are collected and tested as per the requirements of the Environmental Compliance 
Approval. 
 
Raw sewage (influent) is sampled bi-weekly and tested for BOD5, total suspended solids, total 
phosphorus, total Kjeldahl nitrogen, and alkalinity.  The raw samples are collected as 24 hour 
composite samples. 
 
Flows 
 
Detailed monthly flow information is summarized in Appendix A. 
 
The total flow treated in 2019 was 185,914m3, which corresponds to a 20% decrease from 2018 
raw flows, refer to Chart 1.  The annual average daily flow in 2019 was 511m3/day, or 57% of the 
plant’s rated design capacity of 900m3/day.   
 
Chart 1.  Average daily raw flow for 2019 compared to 2018.      

 

 
 
 

The design average daily flow for the plant was exceeded 22 times during the year, compared to 
41 times in 2018.  The hydraulic peak flow of 2,700m3/day for the plant was not exceeded in 
2019.   
 

 
 
 
 

0

500

1000

1500

2000

2500

3000

Ja
nu

ar
y

Fe
br

ua
ry

M
ar

ch
Ap

ril
M

ay
Ju

ne Ju
ly

Au
gu

st
Se

pt
em

be
r

O
ct

ob
er

N
ov

em
be

r
De

ce
m

be
r

Av
g

Av
er

ag
e 

Da
ily

 F
lo

w
 (m

3/
d)

 

Month 

2018 Average Daily
Flow
(m3/d)

2019 Average Daily
Flow
(m3/d)

Design Average Flow
(m3/d)

Design Peak Flow
(2700m3/d)



Page 3 of 12 
 

Raw Sewage Quality 
 
The annual average raw sewage BOD5 concentration to the plant was 102mg/L with a maximum 
concentration of 277mg/L.  The average concentration of BOD5 has increased 13.5% from 2018, 
refer to Chart 3.  The average BOD5 loading to the plant was 49kg/d for 2019.  Refer to Appendix 
A for detailed analytical data. 
 
Chart 3.   Raw sewage average monthly concentration of BOD5 for 2019 compared to 2018 
concentrations. 

 
 
The annual average raw sewage suspended solids (TSS) concentration to the plant was 
120.2mg/L, which is a 7.6% increase from 2018 (refer to Chart 4).  This corresponds to an 
average TSS loading to the plant of 61.2kg/day.  Refer to Appendix A for detailed analytical data. 
 
Chart 4.  Raw sewage average monthly concentration of TSS for 2019 compared to 2018 
concentrations. 

 

0
20
40
60
80

100
120
140
160
180
200

Ja
n

Fe
b

M
ar Ap

r
M

ay Ju
n Ju
l

Au
g

Se
p

O
ct

N
ov De

c
An

nu
al

 A
vg

.

BO
D5

 (m
g/

L)
 

Month 

2018 Raw BOD5 (mg/L)

2019 Raw BOD5 (mg/L)

0

50

100

150

200

250

300

350

Ja
n

Fe
b

M
ar Ap

r
M

ay Ju
n Ju
l

Au
g

Se
p

O
ct

N
ov De

c
An

nu
al

 A
vg

.

TS
S 

(m
g/

L)
 

Month 

2018 Raw TSS (mg/L)

2019 Raw TSS (mg/L)



Page 4 of 12 
 

 
The annual average raw sewage nitrogen concentration (as represented by TKN) to the plant 
was 34.3mg/L with a loading of 17.5kg/d.  This is an increase of 37% from the 2018 annual 
average concentration, refer to Chart 5.  Refer to Appendix A for detailed analytical data.   
 
Chart 5.  Raw sewage average monthly concentration of TKN for 2019 compared to 2018 
concentrations.   

 

 
 

 
The annual average raw sewage total phosphorus (TP) to the plant was 3.33mg/L, with a loading 
of 1.69kg/d.  This is an increase of 37% from 2018 annual average of TP, refer to Chart 6.  Refer 
to Appendix A for detailed analytical data.   
 
 
Chart 6.   Raw sewage monthly average concentrations of TP for 2019 compared to 2018 
concentrations.   

0
10
20
30
40
50
60
70
80

Ja
n

Fe
b

M
ar Ap

r
M

ay Ju
n Ju
l

Au
g

Se
p

O
ct

N
ov De

c
An

nu
al

 A
vg

.

TK
N

 (m
g/

L)
 

Month 

2018 Raw TKN (mg/L)

2019 Raw TKN (mg/L)



Page 5 of 12 
 

 
 

The annual average raw sewage alkalinity to the plant was 287.5mg/L.  This is an increase of 
13.8% from 2018 annual average alkalinity, refer to Chart 7.  Refer to Appendix A for detailed 
analytical data.  
 
Chart 7.   Raw sewage average monthly concentrations of alkalinity for 2019 compared to 2018 
concentrations. 

 
 
Section 3:  Effluent Monitoring Data 
 
 
Sample Collection and Testing 
 
Final effluent is sampled bi-weekly and tested for CBOD5, total suspended solids, total 
phosphorus, free ammonia nitrogen, total Kjeldahl nitrogen, nitrite, nitrate and alkalinity.  
Samples are collected using an automatic composite sampler and collected over a 24 hour 

0

1

2

3

4

5

6

7

Ja
n

Fe
b

M
ar Ap

r
M

ay Ju
n Ju
l

Au
g

Se
p

O
ct

N
ov De

c
An

nu
al

 A
vg

.

TP
 (m

g/
L)

 

Month 

2018 Raw TP (mg/L)

2019 Raw TP (mg/L)

0
50

100
150
200
250
300
350
400

Ja
n

Fe
b

M
ar Ap

r
M

ay Ju
n Ju
l

Au
g

Se
p

O
ct

N
ov De

c
An

nu
al

 A
vg

.

Al
ka

lin
ity

 (m
g/

L)
 

Month 

2018 Raw Alkalinity
(mg/L)

2019 Raw Alkalinity
(mg/L)



Page 6 of 12 
 

period.  A grab sample of pH, temperature and dissolved oxygen is collected bi-weekly.  A grab 
sample for E. coli is sampled bi-weekly during the disinfection period from April 15 to October 
15.     
 
In-house tests are conducted on a weekly basis on the final effluent, raw influent and the mixed 
liquor suspended solids at the plant to check plant performance and to make any operational 
changes as required. 
 
In 2019, all chemical and microbiological sample analyses were conducted by SGS Lakefield 
Research.  Temperature, pH and dissolved oxygen were conducted by operators at the 